

Certificate of Test



2259

*We hereby declare that the items described below
have been tested by Fullex testing services and comply
with the requirements of:*

PAS 24-1:1999.

- A.4 Manipulation test. A.5.1 Manual test on infill.
- A.5.2 Mechanical test on infill. A.6 Mechanical loading test.
- A.7 Manual check test. A.9 Soft body impact test.
- A.10 Hard body impact test.

These tests are supplementary to test reports FT 139 and FT 140 relating to Manse Masterdor "SR" doorsets which comply with PAS 23-1: 1999 & PAS 24-1: 1999.

Manse Masterdor upgrade frame. Subject to the details and restrictions contained within test report FT 187.

DATE 28th October 2002.

AUTHORISED BY:  M.D.

NAME  TITLE Technical Manager.

NAME  TITLE Quality Manager.

fullex Ltd
testing services

Third Avenue • Pensnett Trading Estate • Kingswinford • West Midlands • DY6 7XW

Tel: +44 (0)1384 401312 • Fax: +44 (0)1384 401451 • www.fullex.co.uk

E-mail: jnr@testingservices.fsnet.co.uk

08/03/02